

大腸

レジメン名	薬剤名	投与量	投与日	1クール
FOLFIRI	イリノテカン	150mg/m ²	d1	14日
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFIRI+Bev	アバスチン	5mg/kg	d1	14日
	イリノテカン	150mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFIRI+Pma b	ベクティビックス	6mg/kg	d1	14日
	イリノテカン	150mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFIRI+RAM	サイラムザ	8mg/kg	d1	14日
	イリノテカン	150mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFIRI+AFL	ザルトラップ	4mg/kg	d1	14日
	イリノテカン	150mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFOX	オキサリプラチン	85mg/m ²	d1	14日
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFOX+Bev	アバスチン	5mg/kg	d1	14日
	オキサリプラチン	85mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
FOLFOX+Pma b	ベクティビックス	6mg/kg	d1	14日
	オキサリプラチン	85mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
XELOX	カペシタビン	2000mg/m ²	d1-14	21日
	オキサリプラチン	130mg/m ²	d1	
XELOX+Bev	カペシタビン	2000mg/m ²	d1-14	21日
	アバスチン	7.5mg/kg	d1	
	オキサリプラチン	130mg/m ²	d1	
CPT-11	イリノテカン	150mg/m ²	d1	14日

C P T -11+ P m a b	ベクティビックス	6mg/kg	d1	14日
	イリノテカン	150mg/m ²	d1	
I R I S	エスワン	80mg/m ²	d1-14	28日
	イリノテカン	125mg/m ²	d1.15	
I R I S+ B e v	エスワン	80mg/m ²	d1-14	28日
	アバスチン	5mg/kg	d1.15	
	イリノテカン	125mg/m ²	d1.15	
I R I S+ P m a b	エスワン	80mg/m ²	d1-14	28日
	ベクティビックス	6mg/kg	d1.15	
	イリノテカン	100mg/m ²	d1.15	
S1+ B e v	エスワン	80mg/m ²	d1-14	28日
	アバスチン	5mg/kg	d1.15	
C a p e+ B e v	カペシタビン	2000mg/m ²	d1-14	21日
	アバスチン	7.5mg/kg	d1	
S O X	エスワン	80mg/m ²	d1-14	21日
	オキサリプラチン	100mg/m ²	d1	
S O X+ B e v	エスワン	80mg/m ²	d1-14	21日
	アバスチン	7.5mg/kg	d1	
	オキサリプラチン	130mg/m ²	d1	
T A S102+ B e v	トリフルリジン・チピラシル	70mg/m ²	d1-5.8-12	28日
	アバスチン	5mg/kg	d1.15	
T A S102+ P m a b	トリフルリジン・チピラシル	70mg/m ²	d1-5.8-12	28日
	ベクティビックス	6mg/kg	d1.15	
F O L F O X I R I	イリノテカン	150mg/m ²	d1	14日
	オキサリプラチン	85mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
F O L F O X I R I+ B e v	アバスチン	5mg/kg	d1	14日
	イリノテカン	150mg/m ²	d1	
	オキサリプラチン	85mg/m ²	d1	
	レボホリナート	200mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	
X E L I R I+ B e v	カペシタビン	1600mg/m ²	d1-14	21日
	アバスチン	7.5mg/kg	d1	
	イリノテカン	200mg/m ²	d1	
P e m b	キイトルーダ	200mg/body	d1	21日
E N C O+ C E T	ビラフトビ	300mg/day	連日	7日
	アービタックス	400mg/m ² (2回目～250mg/m ²)	d1	
E N C O+ C E T+ B I N I	ビラフトビ	300mg/day	連日	7日
	メクトビ	90mg/day	連日	
	アービタックス	400mg/m ² (2回目～250mg/m ²)	d1	
F C+ F O I F O X	ビラフトビ	300mg/day	連日	14日
	アービタックス	500mg/m ²	d1	
	オキサリプラチン	85mg/m ²	d1	

レボホリナート	レボホリナート	200mg/m ²	d1	+14
	フルオロウラシル	400mg/m ²	d1	
	フルオロウラシル	2400mg/m ²	d1	